noME(Q/D)** ™ ¥ MODEL:1386TPP-1/2/3/3CP TWIN CANOPY BED

Thank you for purchasing this quality product. Be sure to check all
packing material carefully for small parts which may have come
loose inside the carton during shipment. Identify and count all
parts and compare with the Parts List below.

-

,"// ¥ i }‘
I GOF T

e ( {

I/

STEP 3
PARTS LIST

NO.| Q' TY DESCRIPTION Hardware List

1] 1 HEADBOARD NO. | DRAWING |  DESCRIPTION QTY
2|1 FOOTBOARD A ®5/16"¥3-1/2" Bolt |8 PCS
3| 2 SIDE RAIL B ®5/16" ¥16mm Flat Washer| 8 PCS
4| 3 SLATS C| & | ©5/16" Lock Washer 8 PCS
5|4 POSTER D ®5/16" Nut 8 PCS
6| 4 CANOPY E 5/16" Open Wrench 1 PC
T| 4 FINIAL F | )oomwee | #8%1" Screw 6 PCS




